IngersoliRand.
HP355

XP380

N P400

LISTA RICAMBI

PARTS CATALOGUE (ES)  LISTA DE REPUESTOS
CATALOGUE DE PIECES DETACHEES RESERVEDELSKATALOG
@ ONDERDELENKATALOGUS @ RESERVDELSKATALOG
ERSATZTEILLISTE RESERVEDELSKATALOG
LISTA DE PECAS @ VARAOSALUETTELO
@

Doosan purchased Bobcat Company from Ingersoll-Rand Company in
2007. Any reference to Ingersoll-Rand Company or use of trademarks,
service marks, logos, or other proprietary identifying marks belonging
to Ingersoll-Rand Company in this manual is historical or nominative
in nature, and is not meant to suggest a current affiliation between
Ingersoll-Rand Company and Doosan Company or the products of
either.

C.C.N : 89299002

Revised (09-12)


Doosan
Revised Date

Doosan
Disclaimer





CONTENTS

Page Description T N° Page Description T N° Page Description T N°
1 Running gear (Fixed 17 Cooling system T1080 30 Instrumentation /
Height) T1095 Electrical system T1090
18 Cooling system T1081 ]
3 Running gear (Variable T1071 31 Instrumentation /
height) 19 Cooling system T1094 Electrical system T1091
Enai I T1050 20 Cooling system T1082 32 Instrumentation /
6 ngine assembly 9y Electrical system T1092
! Airend assembly 1073 21 Cooling system T1084 33 Decals and documentation T1093
8 Airend assembly T1513 22 Cooling system T1590 34 Options — Tank, fuel T1085
9 Airend assembly T1096 23 Fuel system T1201 35 Options — Dual Pressure 71045
10 Enclosure T1074 24 Regulation system T1097 36 Options — Dual Pressure  T1044
11 Enclosure T1075 25 Regulation system T1058 37 Options — Overspeed Valve T1036
12 Air intake system T1076 26 Regulation system T1086 38 Recommended parts
13 Air intake system T1077 27 Regulation system T1087 44 Glossary of non-illustrated items
14 Engine exhaust system T1078 28 Instrumentation / 48 Fasteners index
Electrical system T1088 o _
15 Engine exhaust system T1066 47 Tube fittings index
29 Instrumentation /
16 Cooling system T1079 Electrical system T1089 49 CCN index
ABBREVIATIONS & SYMBOLS
—>###Ht Up to Serial No. CN China HA High ambient machine
##HH#—> From Serial No.
T Contact Ingersoll-Rand DE Germany T Italy
for Serial No. DK Denmark NL Holland
* Not illustrated ES Spain NO Norway
t Option FI Finland PT Portugal
AR As required FR France SE Sweden
BR Brazil GB Great Britain (English) us United States
General Description How to order parts

This manual, which contains an
illustrated parts breakdown, has
been prepared as an aid in
identifying and ordering parts for the
machine. All of the parts, listed in the
parts breakdown, are manufactured
with the same precision as the
original equipment.

Ingersoll-Rand Company
service facilities and parts are
available worldwide. There are
Ingersoll-Rand Company Branch
Offices and authorised distributors
located in the principle cities of the
United States. In Canada, our
customers are serviced by the
Canadian Ingersoll-Rand
Company, Limited. There are also
Ingersoll-Rand Company
subsidiaries and authorised
distributors located in the principle
cities throughout the world.

The illustrated parts breakdown
identifies the various assemblies,
sub—assemblies and detailed parts
which make up this machine.

A series of illustrations show
each part clearly and in it's correct
location relative to the other parts in
the illustration. Each part in an
illustration is referenced with a
number. The number, description
and quantity needed per assembly
are listed in numerical order on the
following pages.

How to use this parts manual
1. Locate the desired illustration.

2. Locate the part on the illustration
by visual identification and note the
reference number.

3. Find the reference number on the
tabulated page, along with the Part
Number and Description.

In order that all avoidable errors
be eliminated when ordering parts,
please specify the following:

1. The model number of the unit as
shown on the Compressor Data
Plate.

2. The serial number of the unit as
shown on the Compressor Data
Plate.

3. The part number of this manual.

4. The part number, description and
guantity needed exactly as listed.

5. The motor data code shown on
the motor data plate.

HP355/ XP380 / P400



1 RUNNING GEAR (Fixed Height)

oy
Q Q)
2
T1095A
Revision 03
07/98
Iltem ccn Qty. Description Iltem ccn Qty. Description Iltem ccn Qty. Description
1- 88110762 1 Running gear 18 92311695 2 Locknut 43 92302058 2 Nipple
90 complete
P 19 92304450 4 Screw 44 92778133 1 Damper
1-2 88114657 2 Wheel & tyre
assembly 20 92052778 4 Locknut 45 92053883 1 Bolt
1 02714609 1 Tyre 21 92102565 1 Pin 46 92778141 1 Frame
2 88114665 1 Wheel 22 92102557 1 Clip, retaining 47 92680636 1 Lever
3.6 88001772 1 Jockey Wheel 23 92102573 1 Fork 48 92055581 1 Bush
Assembly 24 95076774 3 Nut 49 95064697 1 Washer
25 92778117 1 Plate 50 92055623 1 Spring
3 89251896 1 Jockey Wheel
26 92778125 1 Collar 51 92680693 1 Lever, handbrake
4 92762996 1 Bracket
27 92778109 1 Plate 52 92680701 1 Bracket
5 92762970 1 Pad
28 92778158 1 Pad 53 92272343 2 Screw
6 92762988 1 Handle
29 92778166 1 Clamp 54 95081857 2 Lockwasher
7 92398569 2 Screw
30 92778083 1 Tube, towbar 55 95077442 1 Locknut
8 92311695 2 Locknut _
31- 92778075 1 Coupling assembly 56 95094314 1 Washer
9 92955392 2 Bolt 59
57 92055631 1 Cable
10 92304625 2 Washer
31 92044205 1 Eye 58 02055649 1 Ring
11 92955350 2 Nut
82 92053867 2 Bolt 59 02055656 1 Shackle
11A 92955368 8 Pin
33 92022763 4 Locknut 60 88111345 1 Rod
12 88114632 2 Screw i ini
34 95220901 2 Clip, retaining 61— 88113816 1 Axle tube assembly
13 93502417 2 Washer 35 92055490 1 Cover 90
14 92359363 2 Washer 36 92687441 1 Shaft 61 88113824 1 Tube, axle
15 93158582 6 Nut 37 92053628 2 Bush 62 92778455 1 Cable
16 88114673 4 Screw 38 92687458 1 Collar 63 92778463 1 Cable
19- 88113782 1 Running gear 39 95466397 1 Screw 64 92304526 4 Nut
90 assembly
40 95466330 1 Screw 65 92778182 2 Plug
17— 88113790 1 Tube, towbar .
60 assembly 41 92022540 2 Locknut 66 92778190 2 Adjuster
17 35300623 2 Bolt 42 92687466 2 Ferrule 67 92778208 1 Bolt

HP355/ XP380 / P400



RUNNING GEAR (Fixed Height) 2

T1095B
Revision 03
07/98

Iltem ccn Qty. Description ltem ccn Qty. Description Iltem ccn Qty. Description
68 92778216 1 Plug 76 92778299 1 Spring 84 92778372 1 Nut
69 92778224 1 Expander 77 92778307 1 Spring 85 92778380 1 Pin
70 92778232 1 Carrier 78 92778315 1 Holder, cable 86 92778398 1 Washer
71 92778240 1 Shoe 79 92778323 1 Eye 87 92778406 1 Bearing
72 92778257 1 Shoe 80 92778331 6 Nut 88 92778414 1 Bearing
73 92778265 1 Spring 81 92778349 6 Collar 89 92778422 1 Seal
74 92778273 1 Holder 82 92778356 1 Hub 90 92778448 1 Locknut
75 92778281 2 Spring 83 92778364 1 Cap

HP355/ XP380 / P400



3 RUNNING GEAR (Variable Height)

T1071A 39
Revision 02 38
07/98

Iltem ccn Qty. Description ltem ccn Qty. Description Iltem ccn Qty. Description
1-4 88091772 1 Jockey Wheel 21 92778216 1 Plug 49 -
A I
ssembly 22 92778224 1 Expander 50 -
1 89251896 1 Jockey Wheel 23 92778232 1 Carrier 51 -
5 92762996 1 Bracket 24 92778240 1 Shoe 5 -
3 92762970 1 Pad 25 92778257 1 Shoe 53 -
4 92762988 1 Handle 26 92778265 1 Spring 54 -
5 _ 27 92778273 1 Holder 55 —
& 93496669 1 Running gear 28 92778281 2 Spring 56 -
® assembly 29 92778299 1 Spring 57 -
6-  — 1 Running gear 30 92778307 1 Spring 58 -
129 assembly
®) 31 92778315 1 Holder, cable 59 -
6 - 32 92778323 1 Eye 60 -
792304450 4  Setscrew 33 92778331 6 Nut 6L 88111323 1 Coupling assembly
8 92052778 4  Nut 34 92778349 6 Collar ®
- 61- 111331 1 l I
9 35 092778356 1 Hub 99 88 33 Coupling assembly
10 - ©®
36 92778364 1 Cap
11 92778158 1 Pad 57 92778372 1 Nut 61 92687441 1 Shaft
12 92778166 1 Clamp 38 9o778380 1 Pin 62 92053628 2 Bush
13 - 63 -
39 92778398 1 Washer
43 65 —
41 92778414 1 Bearing
14 88113824 1 Tube, axle 66 92022540 1 Locknut
42 92778422 1 Seal
15 92778455 1 Cable 67 —
43 92778448 1 Locknut
16 92778463 1 Cable 68 92022763 2 Locknut
44 88111349 1 Rod
17 92304526 4 Nut 69 92302058 2 Nipple
45 92778109 1 Plate
18 92778182 2 Plug 70 92778133 1 Damper
_ 46 92076774 3 Nut
19 92778190 2 Adjuster 71 92053883 1 Bolt
47 92778117 1 Plate
20 92778208 1 Bolt
48 92778125 1 Collar

HP355/ XP380 / P400



RUNNING GEAR (Variable Height) 4

Item

72
73
74
75
76
77

78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95

131

130

T1071B
Revision 02
07/98

cen

88111356
88111364
92055581
92022763
95064697
54601661

88111406
92304518
92304369
88113543
92304559
88113568
88113576
88113584
88113592
88113600
88113618
88113634
88111380
95076790
88111372
92754548
92102565

123 106

94

9% 73 75

Qty. Description

1 Frame
1 Lever

1 Bush

1 Locknut
1 Washer

Spring
+Bracket

1 Lever, handbrake

Nut
Screw
Spacer
Locknut
Pin
Washer
Locknut
Locknut
Washer
Cable
Shackle
Bracket
Nut

Pin
Clevis
Pin

e e i T T = e T e o T e W =S Y =

Item

96

97

98

99

100
101
102
103
104
105
106
107
108
109

110
)

110
"

111
112
113
114
115
116

cen

92102557
92870807
95220901
92022763
95064697
92304518
92753789
92055490
92022763
92870641
92754597
88113642
92756675
92302058
92870781

92531714

92870740
88113659
88113667
92312339
92756865

Qty. Description

Clip, retaining
Clip, retaining
Clip, retaining
Locknut
Washer

Nut

Adaptor
Cover

Nut

Bolt

Stop

Cable

Clip, retaining
Nipple

P P P P P P NP P P P P PP

Eye

1 Eye

1 Bolt

1 Tube, towbar

1 Bolt
2 Screw
2 Washer

Item

117
118
119
120
121
122
123
124
125
126
127
128

129

130-
131

130
131
132
133
134
135
136
137

cen

88113675
88113683
92881945
88113691
92053867
92022763
95076790
92989599
88113709
92870708
88113717
92870831

92881952
88114657

92714591
88114665
92398569
92311695

88114673

Qty.

P P P P P N DNN PR P PR

NN

N NP

Description

Mount
Link
Handle
Handle
Bolt

Nut

Nut
Collar
Collar

Pin

Pin

Chain & pin
assembly
Nut

Wheel & tyre
assembly

Wheel
Tyre
Setscrew

Locknut

Screw

HP355/ XP380 / P400



5

RUNNING GEAR (Variable Height)

Item

138
139
140
141

123 106 o4

9% 73 75

T1071B
Revision 02
07/98

cecn Qty. Description

92955392 2 Bolt

92304625 2 Washer
92955350 2 Nut

Item

142
143
144
145

cen

92955368
92280965
93502417
92359363

Qty. Description

8
2
2
2

Pin

Bolt
Washer
Washer

Item

146
*
147

*

148

ccn Qty.

93158582 6
92661750 1

92368687 1

Description

Nut
Strap

Screw

HP355/ XP380 / P400



ENGINE ASSEMBLY

T1050
Revision 01

01/99

Item

0 N o a A w N P

10

cen

89260988
93485472
93488591
36876274
92058429
93495422
88111257
88111240

88122429
92480177

Qty.

P P P NN PP

[Eny

Description

Engine
Bracket
Bracket
Mount
Plate

Fan

Belt, drive

Element, oil filter (engine)

Element, fuel filter

Switch, oil pressure

Item

11
12
13
14
15
16
17
18

*19

cen

88123930

93496321
93677458
93677755

85448231

Qty.

Description

Switch, temperature

Valve, drain
Bowl, Plastic

Separator, water/Fuel

Switch, temperature, cold start device

HP355/ XP380 / P400



AIREND ASSEMBLY

T1073
Revision 00

05/96

Item

1-5
1-2

N

3-5

© 00 N o 0o A~ W

cen

92089317
92073626
92089325
92089358
92073634
92089507
92089341
92089333
35321421
92763978
39437637
35593490
95358024
92763960
35364660
93485464
35318229
35273937

Qty.

P R R P P P P ®W W R PP PR

Description

Coupling assembly
Hub assembly
Hub

Circlip

Element assembly
Setscrew

Bolt

Element

Key

Housing

Gasket

Seal

‘O’ Ring

Cover

Spacer

Support

Mount

Washer

Item

16
17
18
19
20
21
22

22

22

23
24
25
26
27
28

35313568
36798346
30346662
35327543
35326602
35851153
35327063

92512516

32272103

35327626
35255827
35262716
35329192
95223178
95096806

i L N

T

Description

Bearing
Cover
Washer
Bearing
Retainer
Shaft

Gear-set
HP355

Gear-set
XP380

Gear-set
P400

Spacer

Plate

Spacer

Key

Ring, retaining

Ring, retaining

HP355/ XP380 / P400



AIREND ASSEMBLY 8

T1513

Revision 00

05/96

Item

~N o o b~ WwN P

cen

95223194
35313535
35270131
95223475
35609361
92540764
35518497

Qty

=

Description

Circlip
Bearing
Spacer

Ring, retaining
Bearing
Housing

Gasket

Item

8
9
10
11
12
13

cen

92504554
95078549
95239927
35332915
95381109
36008241

Qty

L L

Description

Housing
Pin

Pin

Pin
Key

Rotor set

HP355/ XP380 / P400



9

AIREND ASSEMBLY

T1096

Revision 00

05/96

Item

o 00 A~ W N P

cen

39437629
92504539
35313600
35313618
39437595
35262690

Qty

N N 00O O L B

Description

Gasket
Housing
Shim set
Shim set
Bearing
Plate

Item

10
11

cen

95060224
92679323
92544311
35332915
95239927

Qty.

R R N NN

Description

‘O’ Ring
Shim set
Cover
Pin

Pin

HP355/ XP380 / P400



ENCLOSURE 10

T1074
Revision 0 1
0199

Item

3A(S)

4A(S)

5A(S)

10
11
12
13

13A
)

14
15

15A
)

cen

93489078
88091517
88091103
88121611
88106679
88121629
88106687
88121645
85448553
92042241
92659747
92659721
88106695
88106729
88106828
89229991
89284152

89202956
88106752
88121702

Qty.

F RPN R P NN NN P P P P P P ®©O

[Eny

Description

Panel

Plug

Panel

Panel

Panel

Panel

Panel

Panel

Stud

Washer
Washer, retaining
Clip, retaining
Panel

Panel

Panel

Panel

Panel

Grille
Door

Door

Item

16
17
18
19
20
21
22
23
24
25
26
27
28
29

29A
©)

30
*31
*32

cen

35584036
92816743
92783281
88106224
88092010
88092051
92901222
92901230
93477362
92721331
92121243
92085729
92962026
88109467
89202279

88109509
88109517
92337690

P N NN B DN PFP NN P PN

[Eny

Description

Spring, gas
Hinge

Plug

Mudguard

Bar, bumper
Panel

Light

Light

Light, fog
Reflector (red)
Reflector (amber)
Reflector (white)
Latch

Bracket

Bracket

Light, side
Light, side

Seal

(S) Standard machine

HP355/ XP380 / P400



11

ENCLOSURE

Item

© 0o N o 0o A~ W N P

T1075
Revision 02
04/98

cen

93489086
88090766
92783281
88106695
88106711
88106737
93495794
93495570
88106950

Qty

1

AR

N PR R R e

Description

Panel
Panel
Plug
Panel
Panel
Panel
Panel
Frame

Plate, cover

*16
*17
18

cen

88110267
88090899
93495182
93495315
88106836
88115589
88114582
88114590
88114699

Qty.

P RPN P P P NP DN

Description

Protector
Bail, lifting
Bracket
Pad
Baffle
Cover
Seal

Seal

Driptray

HP355/ XP380 / P400



AIR INTAKE SYSTEM 12

T1076

Revision 01
12/97
Iltem ccn Qty. Description Item ccn Qty. Description
1-5 93495380 2 Filter, air 4 88110572 1 Valve
2 88110556 1  Element, air filter (main) 5 93678852 1 Cap
3 88110564 1 Element, air filter (safety)

HP355/ XP380 / P400



13 AIR INTAKE SYSTEM

T1077
Revision 01
01/99

Item ccn

93495406
93495232
35588318
35282292
89252217
92034172
92042514
93495265
89258917

© 00 N o 0o A~ W N P

Qty

AR

L

Description

Band, mounting
Flange

Gasket

Tube (Nylon)
Hose

Clamp

Clamp

Hose

Pipe

Item

10
11
12
13
14
15
16
17

cen

89258925
35293059
89251847
89203483
92354661
92419290
88110283
88114087

Qty.

R R NN R R W e

Description

Hose

Clamp

Bracket

Bracket

Plug

Indicator, air restriction
Relay, start

Fuse

HP355/ XP380 / P400



ENGINE EXHAUST SYSTEM 14

T1078
Revision 02
01/99

Item

1
12

3
4
5
6

cen

88113626
54474705
54474077
93495489
93495497

Qty.

PN PP PP

Description

Gasket
Elbow
Pipe
Pipe
Clamp

Silencer

Item

7
8
9

cen

93495505
88110440
93495877

Qty.

1
1
1

T

Description

Guard
Bracket

Bracket

t Supplied by manufacturer

HP355/ XP380 / P400



15

ENGINE EXHAUST SYSTEM

Item

1(S)
2(S)
3(S)
4(S)
5(S)
6(S)

T1066
Revision 01
01/99

cen

88123609
93495489
88123617
88123583
88121694
92276096

Qty.

A P P NN P

Description

Pipe
Clamp
Strap
Silencer
Raincap

Mount

A AT
W

-

Iltem cecn Qty. Description

7(S) 88121603 1  Support
8(S) 88123591 1 Plate, cover
9(S) 89284145 1 Pipe

(S) Standard Perkins

HP355/ XP380 / P400



16

COOLING SYSTEM

T

Revision 01

T1079
01/99

Qty. Description

cen

Item

Qty. Description

cen

Item

Guard
Guard

1
1
1
1
1
2
2
2
2

89283543
88090949
89281869

10
11
12

Support

1
1
1
2
1
1
1
2
1

93490266

1
2
3
4
5
6
7
8
9

Support

89283352

Cooler

Panel

89283378

Panel

88114442
93495323

13
14
15
1
1
1

Plate

88109491

Pad
Stud

Panel

89283360

88091988

Panel

88090915

Washer

92042241

6
7

Cover

88091012

Washer, retaining

92659747
88091996

Pin, hinge
Guard

88091020

retaining

Plate

8

88090931

HP355/ XP380 / P400



17

COOLING SYSTEM

Item

A W N P

cen

93485407
93489607
88110788
89284871

89284491

Qty.

R

T1080
Revision 03
01/99

Description

Tank, separator
Element
Cover

Tube (Nylon)
0,187m

Valve, safety

cen

93496123
92354760
92290162
92293661
35279942
92086594

Qty.

PR NN PP

Description

Drop—tube
Valve

‘O’ Ring
‘O’ Ring
‘O’ Ring

Hose assembly

HP355/ XP380 / P400


hamidnaili
Sticky Note
GD ELBOW 92823913

hamidnaili
Sticky Note
WJ ELBOW 88114640


18

COOLING SYSTEM

ALLLRRRRNRR RN Y ARNNNONMANNNN

ALY ASTINNNANANNNNONN
ALY ANSASSANAANAAAAINNY
QNNNNNNY ASUENENNRARN NN

ASUUNAANA NIRRT
AREEE R I Y
A R TR

A AN

ANMNNNNNY
ANNNNNY
AN

/////////////////////////
/////////////////////////////////////////

T1081

Revision 01
01/99

Qty. Description

cen

Item

Qty. Description

cen

Item

Hose assembly

1
1
2

89259469
92088822
92118678
92087741

6
7-8

Tube assembly

1
1
1
1

89248652

1
2
3
4

Filter assembly

Tube assembly

89248660

Element
Head

7
8

9
10

Tube assembly

89259444
89284038

1
1
5

Valve, temperature bypass

Tube assembly
‘O’ Ring

93495224
92032820

Support

1

89253835

5

HP355/ XP380 / P400



COOLING SYSTEM

19

AN
//////v://////////////////////////////////
/////x////////////////////////////////////
///://////////////////////////////////////
>///////////////////////////////////////

//////////////////////////////////////////
/////////////////////////////////////MMMM// —
AY

z///////////////////////////////////

/,///,,:,,,,,,,,,,,,,,,,,,,,,:,

R

//////////////////////////////////////////
//////////////////////////////////////////
////////////////////////////////////////
////////////////////////////////////////
////////////////////////////////////////
//////////////////////////////////////////

//////////////////////////////////////////
//////////////////////////////////////////
//////////////////////////////////////////

Revision 02

T1094
01/99

Qty. Description

cen

Item

Qty. Description

cen

Item

Hose

1
6

89232417

6
7
8
9

Hose

1

89231989

1

Clip, hose

92253137

Valve, drain

1
1

92258706
89232086

Cap

Hose

1
1

89231997

4
5

Pipe

89232466

HP355/ XP380 / P400



COOLING SYSTEM 20

T1082
Revision 02
04/98

Item ccn

93496602
88114483
88109475
88109459
93496099

a A W N P

Qty.

S

Description

Tube assembly
Tube assembly
Tube assembly
Tube assembly

Tube assembly

Item

© 00 N O

cen

93496628
93496610
88110846
88110853
92788942

Qty.

S

/ @ S
2 w0

Description

Tube assembly
Tube assembly
Manifold assembly
Bush, reducing

Tube assembly

HP355/ XP380 / P400



21

COOLING SYSTEM

T1084

Revis
03/98

Item

a A W N P

ion 02

cen

88113931
95358024
88113956
89284731
88113949

Qty.

Description

Pipe

‘O’ Ring

Coupling

Switch, temperature

Adaptor

Item

6
7
8

cen

93678449
93678456
89248686

Description

Clamp
Seal

Seal
(Washer & 'O’ ring)

HP355/ XP380 / P400



COOLING SYSTEM 22

T1590
Revision 00
01/99

Item ccn

1-9 89284038

92086354
35318708
89232011
92086339

A W N P

Qty

L

Description

Valve, temperature bypass

Cover
Thermostat
Body
Body

Item

5
6
7
8
9

cen

35584242
35288414
92497700
35289040
35288448

Qty.

=

Description

Gasket
Gasket
Plug
Spring
Ball

HP355/ XP380 / P400



23

FUEL SYSTEM

Item

a A W N P

o

T1201
Revision 01
01/99

cen

89285167
89230767
89230759
93496297
88109954

89204713
93496313

Qty.

1
1
1
1
1

N

Description

Tank, fuel
Gasket
Cap
Strap

Switch, low fuel level

Drop—tube

Tube assembly
(Return)

-]

10

11
12
13

cen

88110309

92931401
92799378

89230353
89230346
89297311

Qty.

Description
Tube assembly
(Feed)
Adaptor

Tube (Nylon)
0.5m

Adaptor
Silencer

Strap

HP355/ XP380 / P400



REGULATION SYSTEM

24

T1097
Revision 00

06/96

Item ccn

1-17 35060631
1 36718427
2 35833227
3 35317197
4 35836949
5 35317239
6 35588193
7 35318005
8 35317205
9 35278555
10 35591122
11 35318013
12 35588300
13 35322767

Qty.

P P P P P P NP P P P P PR

Description

Valve, unloader
Body
Housing
Diaphragm
Cover
Washer
Piston
Bush
Washer
Plug

Valve

Bush
Gasket
Spring

Item

14
15
16
17
18

19
20
21
22
23
24
25

cen

92829233
35278589
35318914
35317213
35282292

35323542
35316587
35589589
92040294
92086727
35588318
92497700

Qty

=

L

Description

Spring

‘O’ Ring
Spring
Pin

Tube

0,4m
Connector
Connector
Gasket
Stud
Flange
Gasket
Plug

HP355/ XP380 / P400



25

REGULATION SYSTEM

Item

o 00 A~ W N P

cen

92799378
92793124
35355106
89232649
92490358
54748363

Qty

AR

Description

Tube (Nylon)
Valve, solenoid
Valve

Tube assembly
Tube (Nylon)

Valve, blowdown

10
11

cen

92549377
88110366
35282292
89284731
93179604

Qty.

T1058
Revision 02

01/99

Description

Orifice, silencer
Hose assembly
Tube (Nylon)
Switch, temperature

Switch, pressure

HP355/ XP380 / P400



REGULATION SYSTEM 26

T1086
Revision 01
04/98

Item

1-6

~N o o~ WN P

cen

92087857
92087865
35579762
95086559
35318161
35299759
35288729
35294628

Qty

L e T =

Description Item
Valve, minimum pressure 8
Body 9
Piston 10
‘O’ Ring 11
Spring 12
Spacer 13
Cover 14
Gasket 15

cen

36710036
92076447
92294461
92076454
92111228
92178524
93495190
92086594

Qty

1
3
3
1
1
3
1
1

Description

Manifold
Nipple
Valve
Nipple
Valve
Coupling
Support

Hose assembly

HP355/ XP380 / P400



27 REGULATION SYSTEM

T1087
Revision 02
01/99

Iltem ccn Qty. Description Item ccn Qty. Description
1 89258909 1  Cylinder, pneumatic 4 92956507 1  Coupling
2 92169630 1  Coupling 5 89258891 1 Lever
3 89258024 1  Bracket 6 92549278 1  Silencer

HP355/ XP380 / P400



INSTRUMENTATION/ELECTRICAL SYSTEM 28

T1088
Revision 00
05/96

Iltem ccn Qty. Description Item ccn Qty. Description
1 92757251 1 Battery 5 88105432 1 Cable
2 88114954 1 Frame 6 88105440 1 Cable
3 88109483 1 Cover 7 92253194 2 Clip, retaining
4 88115100 2  Stud

HP355/ XP380 / P400



29

INSTRUMENTATION/ELECTRICAL SYSTEM

Item

© 00 N o 0o A~ W N P

110
11

oooo00
00000
00000

T1089
Revision 00
05/96

cen

89257729
88123930
89284731
92281427
92480177
92083427
92253350
88110325
92793124

Qty.

AR

e

&

3

Description

Harness

Switch, temperature
Switch, temperature
Clip, retaining
Switch, pressure
Seal

Clip, retaining

Plug

Solenoid
Sv2

Solenoid
Sv1

14

S~—
11
Item ccn
12 b
13 88109954
14 b
5 -
16 b
17 b
18 92076173
19 88110283

Qty.

A=Y

T

Description

Sender unit, fuel gauge

Switch, low fuel level

Motor, starter
Earth point
Plug, glow
Alternator
Relay, cold start

Relay, start

t Supplied by manufacturer

T Option

HP355/ XP380 / P400



INSTRUMENTATION/ELECTRICAL SYSTEM 30

11

T1090

Revision 01

03/98

Item

cen

89257729

88110317
92086719
35255553

92306901
93466399
93466381

Qty.

1

L

8/

Description

Harness, instrument panel

Socket, electrical outlet
Key—switch

Pushbutton, load

Hourmeter
Indicator, no charge

Indicator, low oil pressure

Item

10
11

12
13
14

cen

93466381

93466381

92076173
92076173

92076173
92281427
93179604

Qty.

AR

00000
00000
00000

Description

Indicator, high engine
temperature

Indicator, low fuel

Relay, fuel

Relay, start inhibit

Relay, low oil pressure
Clip, retaining

Switch, pressure
Crank inhibit

HP355/ XP380 / P400



31

INSTRUMENTATION/ELECTRICAL SYSTEM

Item

N

~N o o b

T1091
Revision 00
06/96

cen

88109525
92912351
88110432
92280817
92253194
92803808
92803790

Qty.

o O 0 N P

N\

Description

Harness
Plug

Bulb, light
Holder

Clip, retaining
Clip, retaining

Base

* Not illustrated

Item

cen

Qty.

< =S C X1 UV zZ 6O W

Description

KEY

Black
Green
Brown
Purple
Red
Blue
White

Yellow

HP355/ XP380 / P400



INSTRUMENTATION/ELECTRICAL SYSTEM

32

T1092

Revision 00

05/96

Item

AW N R

o

10
11

cen

88110820
93495828
88091095
93531184
89257737
92306901
92086719
95213427
92075530
35255553
93466381

Qty.

[ N T i = =

Description

Panel, instrument
Shim

Door

Gauge, pressure
Harness
Hourmeter
Key—switch
Washer

Key

Switch, start

Indicator (Amber)

Item

12
13
14
15
16
17
18
19
20
21

cen

93466399
85448553
92042241
92659747
88091996
92790476
92799840
92799527
92076173
92951466

Qty.

N A P P P NN NN R

Y/

Description

Indicator (Red)
Stud

Washer
Washer

Plate, retaining
Bolt, eye
Spring
Spacer

Relay

Catch, magnetic

HP355/ XP380 / P400



33 DECALS & DOCUMENTATION

1
T1093
Revision 00
05/96
Item ccn

1-3 89298442

1-3 89298467

1-3 89298475

1 93499960
*2 93499945
3 89257703
3 89284079
3 89284095

Qty.

1

Description

Kit — External decals

(Yellow)
HP355

Kit — External decals

(Yellow)
XP380

Kit — External decals

(Yellow)
P400

Decal, logotype
Decal, logotype

Decal, model (yellow)
HP355

Decal, model (yellow)
XP380

Decal, model (yellow)
P400

jﬂ Iy
i

i

)

Item

*4

*5-8

*5

*6

*7

*8

*9

*10
*11

cen

93496065

89298988

89298996

54681192

54681200

54681218

89299002
88113881
92861509

Qty.

Description

Kit — Internal decals

Manual, Operation and
Maintenance, with parts
catalogue

Manual, Operation and
Maintenance
(GB)

Manual, Operation and
Maintenance
(FR, NL, DE)

Manual, Operation and
Maintenance
(PT, IT, ES)

Manual, Operation and
Maintenance
(DK, SE, NO, FI)

Manual, Parts catalogue
Manual, engine

Holder, manual

HP355/ XP380 / P400



OPTIONS - Fuel Tank

34

Item

~N o o b~ WwN P

T1085
Revision 00
05/96

cen

93485480
88109947
93181824
92120013
92043058
93496297
93495935

Qty.

BN R R R R R

S

(G
A
\_/

Description Item
Tank, fuel 8
Plate, cover
Gasket 9
Cap 10
Filter, fuel
Strap 11
Drop—tube
(Feed)

cen

93495943

88109954

88110309

93496313

Qty. Description
1 Drop-tube
(Return)

1  Switch, low fuel level

1 Hose assembly
(Feed)

1 Hose assembly
(Return)

HP355/ XP380 / P400



35 OPTIONS — Dual Pressure

T1045

Revision 00

09/99

Iltem ccn Qty. Description Item ccn Qty. Description
1 35355106 1  Pressure regulator & run valve 3 89305437 1 Harness

4 92799378 1 Tube (Nylon)
2 88124714 1 Solenoid

HP355/ XP380 / P400



OPTIONS — Dual Pressure 36

T1044
Revision 00
09/99

Item ccn

1 88109418
2 88124771
*3 89305528

Qty.

Description Item

Switch
Decal

Instructions
(Drilling)

cen

Qty.

Description

HP355/ XP380 / P400



37 OPTIONS — Overspeed valve

3
5
2

T1036 6

Revision 00 8

Q7/00
Iltem ccn Qty. Description Item ccn Qty. Description

1 89297394 1  Kit, Overspeed valve 7 92865781 1 Overspeed valve
-12

1 89287601 1  Reducer 8 54564349 1  Bracket

2 35293059 3 Clamp 9 89253033 1 Hose

3 91311224 1 Clamp 10 54564323 1 Pipe

4 54564331 1 Pipe 11 93495265 1 Hose

5 54564356 1 Hose 12 92034172 1 Clamp

6 92184787 3  Clamp

HP355/ XP380 / P400



RECOMMENDED PARTS

38

Item Qty. Description/ccn Item Qty. Description/ccn Item Qty. Description/ccn
1- 1 88111265 5 1 35588318 10 1 95358024
23 GB KIT-GASKET/'O’ RING GB Gasket GB ‘O’ Ring, seal cover

FR KIT —JOINTS/O-RING FR Joint FR  Joint torique
PT KIT-JUNTAS/'O'RING PT Junta PT Tenuta
IT  KIT — GUARNIZIONI/O-RING IT  Guarnizione IT  Junta torica
ES KIT DE JUNTAS/TORICAS ES Junta ES ‘O'ring
NL KIT — PAKKING/'O'RING NL Pakking NL ‘O'Ring
DE DICHTUNGS /O-RING-SATZ DE Dichtung DE ‘O'Ring
DK PAKNINGS- OG O-RINGS DK  Pakning DK O-Ring
SAET SE  Packning SE O-Ring
SE PACKNINGS—-/O-RINGSATS NO Pakning NO O-Ring
NO PAKNINGSETT FI  Tiiviste FI
FI  SARJA —TIIVISTE/O-
RENGAS 11 1 35588300
6 1 35584242 GB  Gasket, piston housing
GB Gasket, bypass valve FR Joint
1 1 88113626 FR Joint PT Guarnizione
GB Gasket, exhaust manifold PT Guarnizione IT Junta
FR  Joint, tubulure d’échappement IT Junta ES Junta
PT Junta, colector escape ES Junta NL  Pakking
IT  Guarnizione, scarico collettore NL  Pakking DE Dichtung
ES Junta colector de escape DE Dichtung DK Pakning
NL Uitlaatpakking DK Pakning SE  Packning
DE Dichtung, Auspuffkrimmer SE Packning NO Pakning
DK  Pakning, udstgdningsmanifold NO Pakning Fl
SE  Grenrdrspackning Fl
NO Pakning, eksosmanifold 12 1 92087816
FI  Tiiviste, pakosarja 7 1 35288414 GB Gasket
GB Gasket, valve cover FR Joint
FR Joint PT Junta
2 1 35294628 PT  Guarnizione IT  Guarnizione
GB Gasket, MPV IT Junta ES Junta
FR Joint ES Junta NL  Pakking
PT  Guarnizione NL  Pakking DE Dichtung
IT Junta DE Dichtung DK Pakning
ES Junta DK Pakning SE Packning
NL Pakking SE  Packning NO Pakning
DE Dichtung NO Pakning Fl  Tiiviste
DK Pakning Fl
SE  Packning
NO Pakning 8 2 95086559 13 1 39437629 _ _
FI GB ‘O’'Ring, MPV GB  Gasket, rear bearing housing
FR  Joint torique FR Joint
3 1 35278589 PT Tenuta PT  Guarnizione
GB ‘O’'Ring IT  Junta torica IT Junta
FR  Joint torique ES ‘O'ring ES Junta
PT ‘O'ring NL ‘O'Ring NL Pakking
IT  Tenuta DE ‘O'Ring DE Dichtung
ES Juntatérica DK O-Ring DK Pakning
NL ‘O'Ring SE O-Ring SE Packning
DE O-Ring NO O-Ring NO Pakning
DK O-Ring FI FI
SE O-Ring
NO O-Ring 9 1 35518497 _ _ 14 1 39437637
FI  O-rengas GB Gasket, front bearing housing GB Gasket, gearcase
FR Joint FR Joint
PT Guarnizione PT  Guarnizione
4 1 35589589 IT Junta IT Junta
GB Gasket ES Junta ES Junta
FR Joint NL  Pakking NL  Pakking
PT Junta DE Dichtung DE Dichtung
IT  Guarnizione DK Pakning DK Pakning
ES Junta SE  Packning SE Packning
NL  Pakking NO Pakning NO Pakning
DE Dichtung Fl Fl
DK Pakning
SE  Packning
NO Pakning
Fl  Tiiviste

HP355/ XP380 / P400



39

RECOMMENDED PARTS

Item Qty. Description/ccn Item Qty. Description/ccn Item Qty. Description/ccn
15 2 95060224 21 2 92290162 2 1 35609361
GB ‘O’'Ring GB Seal GB Bearing
FR  Joint torique FR Joint FR Roulement
PT ‘O’'ring PT Junta PT Rolamento
IT Tenuta IT  Tenuta IT  Cuscinetto
ES Juntatérica ES Sello ES Rodamiento
NL ‘O'Ring NL Keerring NL Lager
DE O-Ring DE Dichtung DE Lager
DK O-Ring DK Teetning DK Leje
SE O-Ring SE Tatning SE Lager
NO O-Ring NO Tetning NO Lager
FlI  O-rengas Fl  Tiiviste Fl  Laakeri
16 1 35279942 22 1 89248686 3 1 35313535
GB ‘O’ Ring, tank fill GB Seal GB Bearing
FR  Joint torique FR Joint FR Roulement
PT ‘O’'ring PT Junta PT Rolamento
IT Tenuta IT  Tenuta IT  Cuscinetto
ES Juntatérica ES Sello ES Rodamiento
NL ‘O’Ring NL Keerring NL Lager
DE ‘O'Ring DE Dichtung DE Lager
DK O-Ring DK Teetning DK Leje
SE O-Ring SE Tatning SE Lager
NO O-Ring NO Tetning NO Lager
FI  O-rengas Fl  Tiiviste FI  Laakeri
17 1 93181824
GB Gasket, fuel tank 23 1 89248686 4 1 35313568
FR Joint GB Seal GB Bearing
PT Junta FR Joint FR Roulement
IT  Guarnizione PT Junta PT Rolamento
ES Junta IT  Tenuta IT  Cuscinetto
NL  Pakking ES Sello ES Rodamiento
DE Dichtung NL Keerring NL Lager
DK Pakning DE Dichtung DE Lager
SE Packning DK Teetning DK Leje
NO Pakning SE Tatning SE Lager
Fl  Tiiviste NO Tetning NO Lager
Fl  Tiiviste FlI  Laakeri
18 1 95022380
GB ‘O’ Ring, discharge
FR Joint torique 5 1 35327543
PT ‘O’ring GB Bearing
IT  Tenuta 1- 192542943 FR Roulement
ES Juntatérica 14 GB KIT-AIREND OVERHAUL PT Rolamento
NL ‘O'Ring FR  KIT — AIREND IT  Cuscinetto
DE ‘O'Ring PT KIT — CONJUNTO "AIREND” ES Rodamiento
DK O-Ring AIREND NL Lager
SE O-Ring IT  KIT — RICONDIZIONAMENTO DE Lager
NO O-Ring ES KIT-AIREND DK Leje
FI  O-rengas NL KIT —VOOR AIREND SE Lager
19 5 92032820 DE REPARATURSATZ, El  Laakeri
GB ‘O’ Ring, pressure switch VERDICHTERBLOCK
FR  Joint torique DK REPARATIONSSAT —
PT ‘O'ring EFTERSYN AF LUFTENDE 6 1 35518497
IT Tenuta SE RENOVERINGSSATS — GB Gasket
ES Junta térica SKRUVPAKET FR  Joint
NL ‘O'Ring NO REPARASJONSSETT FOR PT Junta
DE ‘O'Ring LUFTENDE IT  Guarnizione
DK O-Ring FI  SARJA — PAINEILMAP- ES Junta
SE O-Ring UOLEN KORJAUS NL  Pakking
NO O-Ring DE Dichtung
FlI  O-rengas DK Pakning
20 2 92293661 GB Bearing NO Pakning
GB Seal, drop tube FR Roulement Fl  Tiiviste
FR Joint PT Rolamento
PT Junta IT  Cuscinetto
IT  Tenuta ES Rodamiento
ES Sello NL Lager
NL Keerring DE Lager
DE Dichtung DK Leje
DK Teetning SE Lager
SE Tatning NO Lager
NO Tetning FlI  Laakeri
Fl  Tiiviste

HP355/ XP380 / P400



RECOMMENDED PARTS

40

Iltem Qty. Description/ccn Iltem Qty. Description/ccn Iltem Qty. Description/ccn
7 1 39437629 10 1 95358024 12 4 35313600
GB Gasket GB ‘O’'Ring GB Shim set
FR Joint FR Joint torique FR Jeude cales
PT Junta PT ‘O’ring PT  Conjunto de calgos
IT  Guarnizione IT Tenuta IT  Serie spessori
ES Junta ES Junta térica ES Conjunto de suplementos
NL  Pakking NL ‘O’Ring NL  Set, vulplaat
DE Dichtung DE O-Ring DE Satz, Beilagen
DK Pakning DK O-Ring DK Seet, shims
SE  Packning SE O-Ring SE Sats shims
NO Pakning NO O-Ring NO Shimsett
FI  Tiiviste FI  O-rengas FI  Saatolevysarja
8 1 39437637 11 1 35593490 13 4 35313618
GB Gasket GB Seal GB  Shim set
FR Joint FR Joint FR Jeude cales
PT Junta PT Junta PT  Conjunto de calgos
IT  Guarnizione IT Tenuta IT  Serie spessori
ES Junta ES Sello ES Conjunto de suplementos
NL Pakking NL Keerring NL  Set, vulplaat
DE Dichtung DE Dichtung DE Satz, Beilagen
DK Pakning DK Teetning DK Seet, shims
SE  Packning SE Tatning SE Sats shims
NO Pakning NO Tetning NO Shimsett
Fl  Tiiviste Fl  Tiiviste FlI  Saatblevysarja
9 2 95060224 14 2 92679323
GB ‘O’'Ring GB  Shim set
FR  Joint torique FR Jeu de cales
PT ‘O'ring PT  Conjunto de calgos
IT Tenuta IT  Serie spessori
ES Junta térica ES Conjunto de suplementos
NL ‘O'Ring NL  Set, vulplaat
DE O-Ring DE Satz, Beilagen
DK O-Ring DK Seet, shims
SE O-Ring SE Sats shims
NO O-Ring NO Shimsett
FlI  O-rengas FI  Saatblevysarja

HP355/ XP380 / P400



41

RECOMMENDED PARTS

Iltem Qty. Description/ccn Iltem Qty. Description/ccn Iltem Qty. Description/ccn
1-5 1 88111398 4 1 88111430 2 1 92419290
GB KIT -FILTER SERVICE GB Element, fuel filter GB Indicator, air restriction
FR KIT —ENTRETIEN DES FR Elément, filtre a carburant FR  Voyant, restriction d’air
FILTRES PT Elemento filtro de combustivel PT Indicador, restricao de ar
PT KIT-SERVICO DO FILTRO IT  Elemento filtro nafta IT  Indicatore restrizione di aria
IT KIT-FILTRI ES Elemento filtro de combustible ES Indicador limitacion de aire
ES KIT DE FILTROS NL  Brandstoffilter element NL Indicateur luchtweerstand
NL KIT - FILTER SERVICE DE Kraftstoffilter element DE Anzeige, Luftbegrenzung
DE SATZ-FILTERWARTUNG DK Braendstoffilterelement DK  Smuds indikator
DK FILTER KIT — SERVICE SE Branslefilterinsats SE  Dammindikator
SE FILTERSERVICE SATS NO Brennstoff —filter NO Luftindikator
NO FILTERSETT FI  Panos, polttoainesuodatin FI  Merkkivalo, iimakanavatukos
FI  SARJA — SUODATINTEN
HUOLTO 5 2 92118678 3 1 35318161
GB Element, oil filter (airend) GB  Spring (minimum pressure
1 2 88110556 FR Elément, filtre a huile valve)
GB Element, air filter (main) (compresseur) FR Ressort (Vanne pression
FR  Elément, primaire filtre & air PT  Elemento, filtro 6leo minimum) o
PT  Elemento de filtro de ar (compressor) PT  Mola (Valvula presséo minima)
IT  Elemento filtro aria IT  Elemento filtro oilio IT  Molla (Valvola minima
ES Elemento filtro de aire (compressore) pressione) _
NL  Luchffilter element ES Elemento filtro de aceite ES  Muelle (Valvula precion
DE Hauptluftfilter element (unidad compresora) mimma)_ .
DK Luftfilterelement NL Element, oliefilter (kompressor) NL  Veer (Minimumdrukklep)
SE  Huvudfilterinsats DE Olfilterelement DE Feder(Mindestdruckhalteventil)
NO Luftfilter (Verdichterblock) DK  Fjeder (Trykventil minimum)
FI  Panos, iimansuodatin (p4é-) DK Oliefilterelement for luftende SE Spiralfjader (Minitryckventil)
SE Oljefilterinsats (kompressor) NO Fjeer (Minstetrykk ventil)
NO Kompressoroljefilter Fl  Jousi, minimipaineventtiili
> 1 8110504 FlI  Panos, 6ljynsuodatin
aineilmapuoli
GB Element, air filter (safety) b puol) 4 1 35317197
FR Elément, filtre & air (sécurité) GB Dlap'hragm’, unloader valve
PT Elemento de filtro de ar FR Scher_na, régulateur de
(seguranca) pression )
IT  Elemento filtro aria (sicurezza) - 1 8811422 PT Membrana, valvula de
ES Elemento filtro de aire 33 GB KIT-SERVICE descarga
(seguridad) FR  KIT - ENTRETIEN IT  Membrane, valvola di messa a
NL  Luchtfilter element (veiligheid) PT  KIT DE SERVICE vuoto
DE Sicherheitsluftfilter element IT  KIT—SERVIZIO ES Diafragma, valvula volumétrica
DK  Luftfilterelement (Sikkerheds) ES  KIT DE SERVICIO NL Membraan, Afblaas kiep
SE Sakerhetsfilterinsats, luft NL  KIT — SERVICE DE Membrane, Entlastungsventil
NO Luftfilter (sikkerhet) DE  WARTUNGSATZ DK Membran for aflastningsventil
FI  Panos, iimansuodatin (turva—) DK SERVICE —KIT SE  Membran, avlastningsventil
’ SE  SERVICE SATS NO Membran for avlastningsventil
NO SERVICE - SETT FI  Kalvo, purkausventtiili
3 1 88111240 FI  SARJA —HUOLTO
GB Element, oil filter (engine)
FR Elément, filtre & huile (moteur) 1 1T 92549278 5 GlB f,/gK/iS?gi)swdown
FI)'F E:gmgmgfr;:trgooc:llfao(rgwn;?é?)r © GB  Element, fuel filter FR Electrovanne de mise a vide
ES  Elemento filtro de aceite FR  Elément, filtre a carburant PT  Valvula de descarga
(motor) FI)_;_I- E:emento ;!:tro def;:ombustlvel IT  Valvola di scarico
. emento filtro nafta 5
gllg glﬁﬂwin}ég:frfxt(e,\rﬂg%?;or) ES Elemento filtro de combustible E,E X?g\l/:;iﬂgg urga
I'I f?I € | NL  Brandstoffilter element DE Abblaseventil
DK Ol!ef!ltere ement (motor) DE Kraftstoffilter element DK  Blow down ventil
ECE) 3 gfc;rt;fgcﬁfgf (motor) DK  Braendstofilterelement SE  Avblasningsventil
P J"I' dati tori SE Branslefilterinsats NO Avblasningsventil
anos, dllynsuodatin (moottor) NO  Brennstoff —filter FI  Venttiili, paineenalennus—
FI  Panos, polttoainesuodatin '
6 1 35318708
GB Thermostat
FR  Thermostat
PT Termostato
IT  Termostato
ES Termostato
NL Thermostaat
DE Thermostat
DK  Termostat
SE Termostat
NO Termostat
FI  Termostaatti

HP355/ XP380 / P400



RECOMMENDED PARTS

42

Item Qty. Description/ccn Item Qty. Description/ccn Item Qty. Description/ccn
7 1 35355106 12 1 88123930 17 1 92076173
GB Regulator GB  Switch, temperature (water) GB Relay
FR Régulateur FR  Sécurité température FR Relais
PT Regulador PT Interruptor temperatura PT Relé
IT  Regolatore IT  Interruttore, temperatura IT Relé
ES Regulador ES Interruptor de temperatura ES Relé
NL Regulateur NL Temperatuurschakelaar NL Relais
DE Regler DE Schalter, Temperatur DE Relais
DK Regulator DK Termostat DK Rele
SE Regulator SE Temperaturvakt SE Rela
NO Regulator NO Temperatur vakt NO Rele
FI  Séaadin FI Kytkin, lampétila FI  Rele
13 1 92086297
8 1 88111257 GB Valve, safety 18 2 92118678
GB Belt, drive FR  Soupape de sécurité GB Element, oil filter (airend)
FR  Courroie de transmission PT Valvula de seguranca FR Elément, filtre & huile
PT Correia IT  Valvola di sicurezza (compresseur)
IT  Cinghia ES Vélvula de seguridad PT  Elemento, filtro 6leo
ES Correa de transmision NL  Veiligheidsklep (compressor)
NL Snaar DE Sicherheitsventil IT  Elemento filtro oilio
DE Antriebsriemen DK  Sikkerhedsventil (compressore)
DK  Drivrem SE  Sékerhetsventil ES Elemento filtro de aceite
SE  Drivrem NO Sikkerhetsventil (unidad compresora)
NO Drivreim Fl  Venttiili, varo— NL Element, oliefilter (kompressor)
FI  Hihna, kaytto— DE Olfilterelement
(Verdichterblock)
141 92086719 DK  Oliefilterelement for luftende
9 1 88110283 GB  Key-switch SE  Oljefilterinsats (kompressor)
GB Relay, start FR  Clef — commutateur NO Kompressoroliefilter
FR Relais, mise en marche PT Interruptor de chave FI  Panos, dliynsuodatin
PT Relé de arranque IT  Chiavetta interruttore (paineilmapuoli)
IT  Relé di aviamento ES Llave interruptor
ES Relé, arranque NL  Sleutel-schakelaar
NL Relais, start DE Schlusselschalter
DE Startrelais DK  Teendingskontakt 19 1 92120013
DK Startrelee SE  Téandningslas GB Cap, fuel filler
SE Startrela NO Ngkkelbryter FR  Bouchon, réservoir de
NO Startrelé Fl  Virtalukko carburant
FI  Rele, kAynnistys— PT Tampé&o, bocal gaséleo
IT  Tappo del serbatoio carburante
15 1 93489607 ES Tapodn boca de combustible
10 2 88110556 GB Element, separator NL Tankdop
GB  Element, air filter (main) FR  Eléement séparateur DE KraftstoffeinfiillverschluR
FR  Elément, primaire filtre & air PT  Elemento, separador DK Braendstofdaeksel
PT  Elemento de filtro de ar IT  Elemento separatore SE Branslelock
IT  Elemento filtro aria_ ES Elemento separador NO Tanklokk
ES  Elemento filtro de aire NL  Afscheider element FI  kansi, polttoaineen tayttsaukon
NL  Luchffilter element DE Abscheiderselement
DE Hauptluftfilter element DK Filter element, separator
DK Luftfilterelement SE Separatorfilterinsats 20 1 92294461
SE  Huvudfilterinsats NO Element GB Valve, hand
NO Luftfilter Fl  Panos, erotin FR Robinet de manoeuvre
FlI  Panos, ilmansuodatin (paa-) PT Valvula manual
IT  Valvola a mano
16 1 8s8l14087 ES Vaélvula de mano
11 2 88110564 GB Fuse NL Handklep
GB Element, air filter (safety) FR Fusible DE  Handventil
FR Elément, filtre & air (sécurité) PT  Fusivel DK  Handventil
PT  Elemento de filtro de ar IT  Fusibili SE  Handventil
(seguranca) ES Fusibile NO  Ventil
IT  Elemento filtro aria (sicurezza) NL Zekering FI Venttiili, kasikaytto—
ES Elemento filtro de aire DE Sicherung '
(seguridad) DK  Sikring
NL  Luchtfilter element (veiligheid) SE  Sékring
DE Sicherheitsluftfilter element NO Sikring
DK  Luftfilterelement (Sikkerheds) FI  Varoke
SE  Sékerhetsfilterinsats, luft
NO Luftfilter (sikkerhet)
FlI  Panos, ilmansuodatin (turva—)

HP355/ XP380 / P400



43

RECOMMENDED PARTS

Item Qty. Description/ccn Item Qty. Description/ccn Item Qty. Description/ccn
21 1 92306901 27 1 93466381 32 1 92651827
GB Hourmeter GB Indicator (Amber) GB KIT - CYLINDER REPAIR
FR  Compteur horaire FR Indicateur (Orange) FR KIT — REPARATION DE
PT Conta—horas PT Indicador (Ambar) CYLINDRE
IT  Contaore IT  Indicatore (Ambra) PT KIT REPARACAO DO
ES Horémetro ES Indicador (Ambar) CILINDRO
NL  Urenteller NL Indicateur (Oranje) IT  KIT—MANUTENZIONE
DE Betriebsstunden—Zahler DE Anzeiger (orange) CILINDRO
DK Timeteeller DK  Indikator (Gul) ES KIT— REPARACION
SE Timréknare SE Indikator (Gul) CILINDRO
NO Timeteller NO Indikator (Gul) NL SET - CILINDER
Fl  Kayttétuntimittari FI  Merkkivalo (keltainen) REPARATIE
DE BAUSATZ -
ZYLINDERREPARATUR
22 1 93531184 28 1 93466399 DK REPARATIONSS/ZAT FOR
GB Gauge, pressure GB Indicator (Red) CYLINDER
FR Manométre FR Indicateur (Rouge) SE REPSATS — CYLINDER
PT Manometro PT Indicatore (ROSSO) NO REPARASJONSSETT FOR
IT  Manometro pressione IT  Indicador (Rojo) SYLINDER
ES Mandémetro ES Indicador (Vermelho) El SARJA — SYLINTERIEN
NL Manometer NL Indicateur (Rood) KORJAUS
DE Druckanzeige DE Anzeiger (rot)
DK Manometer DK Indikator (Rad)
SE  Manometer SE Indikator (Rod) 33 1 92949791
NO Manometer NO Indikator (Rad) GB KIT, MINIMUM PRESSURE
Fl  Mittari, paine— FI  Merkkivalo (punainen) VALVE
FR KIT — VANNE PRESSION
23 1 92480177 29 1 35255553 PT I&AI[:_\II_M\KTVUL A DE
GB  Switch, pressure (engine) GB  Switch, start PRESSAO MINIMA
FR Pressostat FR Interrupteur, mise en marche IT  KIT - VALVOLA DI MINIMA
PT Pressostato PT Interruptor, motor de arranque PRESSIONE
IT  Interruttore, pressione IT  Interruttore avviamento ES KIT - VALVULA DE PRECION
ES Presostato ES Conmutador, arranque MINIMA
NL  Drukschakelaar NL  Schakelaar, start NL  KIT — MINIMUMDRUKKLEP
DE Druckschalter DE Anla3schalter DE REPARATURSATZ. MIN—
DK Pressostat DK  Startkontakt DESTDRUCKHAL‘fEVENTIL
SE Pressostat SE Startstrombrytare DK  KIT — TRYKVENTIL MINIMUM
NO  Trykkbryter NO  Startbryter SE  SATS MINITRYCKSVENTIL
FI  Kytkin, paine FI  Kytkin, kaynnistys NO SETT — MINSTETRYKK
24 1 88111265 VENTIL
GB Gasket set 30 1 88111240 FI. SARJA — MINIMIPAINE-
FR Jeu de joints GB  Element, oil filter VENTTIILI
PT  Conjunto de juntas FR Elément, filtre a huile
IT  Serie guarnizioni PT Elemento de filtro de 6leo
ES Conjunto de juntas IT  Elemento filtro olio
NL Pakkingset ES Elemento filtro de aceite
DE Dichtungssatz NL  Oliefilter element
DK Pakningsseet DE Oilfilter element
SE Packningsats DK Oliefilterelement
NO Pakningsett SE Oljefilterinsats
Fl  Tiivistesarja NO Oljefilter
FlI  Panos, 6ljynsuodatin
25 1 92549377
GB Oirifice, silencer 31 1 88122429
FR  Orifice, silencieux GB Element, fuel filter
PT  Orificio, silenciador FR Elément, filtre a carburant
IT  Orifizio, silenziatore PT Elemento filtro de combustivel
ES Oirificio silenciador IT  Elemento filtro nafta
NL  Sproeier, demper ES Elemento filtro de combustible
DE Schalldampferéfnung NL  Brandstoffilter element
DK  Abning for lyddeemper DE Kraftstoffilter element
SE  Oppning, ljuddampare DK Braendstoffilterelement
NO Dyse med lyddemper SE Branslefilterinsats
FI  Aukko, danenvaimentimen NO Brennstoff —filter
FlI  Panos, polttoainesuodatin
26 1 89284731
GB  Switch, temperature
FR  Sécurité température
PT Interruptor temperatura
IT  Interruttore, temperatura
ES Interruptor de temperatura
NL  Temperatuurschakelaar
DE Schalter, Temperatur
DK  Termostat
SE Temperaturvakt
NO Temperatur vakt
FI  Kytkin, lampdtila

HP355/ XP380 / P400



GLOSSARY OF NON-ILLUSTRATED ITEMS 44

Language Translation Language Translation Language Translation
GB * Not illustrated GB Blue GB Cap
FR * Non illustré FR Bleu FR Couvercle
PT * N&o ilustrado PT Azul PT Tampao
IT * Non illustrato IT Blu IT Tappo
ES * No dibujado ES Azul ES Caperuza
NL * Niet geillustreerd NL Blauw NL Kap
DE * Nicht abgebildet DE blau DE Kappe
DK * |kke illustreret DK Bl& DK Daeksel
SE * Ej visat SE Bl& SE Lock
NO * Ikke illustrert NO Bl& NO Hette
FI * Ei kuvaa FI Sininen FI Kansi
GB T Option GB Bolt GB Capscrew Socket Head
FR T Option FR Boulon FR Boulon a téte
PT T Opcodes PT Parafuso PT Parafuso sextavado interior
IT T Opzionale IT Bullone IT Tappo filettato
ES Tt Opcion ES Tornillo ES Tornillo de caperuza
NL T Extra NL Bout NL Imbusbout
DE T Sonder ausstattung DE Bolzen DE Innensechskantschraube
DK 1t Tilbehar DK Bolt DK Seetskrue
SE T Tillval SE Bult SE Insexskruv
NO T Ekstrautstyr NO Bolt NO Unbrakoskrue
Fl Tt Lisavaruste Fl Pultti Fl Kantaruuvi, uppokantainen
GB t Supplied by manufacturer GB Bracket GB Connector
FR + Fourni par le fabricant FR Support FR Connecteur
PT 1 Fornecido pelo fabricante PT Suporte PT Ligador
IT t Fornito dal Costruttore IT Staffa IT Connettore
ES ¥ Suministrado por el ES Soporte ES Conector
fabricante NL Steun NL Koppelstuk
NL 1 Geleverd door fabrikant DE Stitzblech DE Doppelnippel
DE I Vom Hersteller geliefert DK Beslag DK Forbindelsesnippel
DK I Leveret af fabrikanten SE Faste SE Anslutning
SE T Levererasav tillverkaren NO Brakett NO Ansats
NO I Leveres av produsenten Fl Kannatin Fl liitin
Fl } Valmistajan toimittama
GB Brown GB Connector, bulkhead
GB Adaptor FR Marron FR Connecteur, cloison
FR Adapteur PT Castanho PT Casquilho
PT Adaptador IT Marrone IT Connettore, sostegno
IT Adattatore ES Marrén ES Conector principal
ES Adaptador NL Bruin NL Schotdoorvoer
NL Adapter DE braun DE Schottverbindung
DE AnschluRnippel DK Brun DK Forpladeforbindelse
DK Adapter SE Brun SE Anslutning, samlingskonsol
SE Anslutning NO Brun NO Nippel
NO Overgang Fl Ruskea Fl Liitin, rintapelti
FI Liitin
GB Bulb, light GB Decal, logotype
GB Adaptor, orifice FR Lampe bulbe FR Décalcomanie, logotype
FR Adapteur PT Lampada PT Autocolante, Logotipo
PT Orificio adaptador IT Lampadina IT Targhetta, logotipo
IT Orifizio adattatore ES Bombilla ES Calcomania, logotipo
ES Adaptador de orificio NL Lampje NL Sticker, logotype
NL Sproeier—koppelstuk DE Gluhlampe DE Dekor, Logo
DE Ubergangsstiick DK Pzere DK Decal, logotype
DK Rarfitting SE Glodlampa SE Gullogotypdekal
SE Réranslutning NO Lyspeere NO Merke — IR Logo
NO Dyse overgang Fl Lamppu, hehku— Fl Siirtokuva, logotyyppi
FI Liitin, aukko—
GB Elbow
GB Bush, reducing FR Coude
GB Black FR Reduction PT Joelho
FR Noir PT Casquilho reductor IT Gomito
PT Preto IT Bussola di riduzione ES Codo
IT Nero ES Reduccion NL Bochtstuk
ES Negro NL Verloopbus DE Krimmer
NL Zwart DE Reduzierhilse DK Vinkel
DE schwarz DK Reduktionsbgsning SE Rorkrok
DK Sort SE Forminsknings bussning NO Albue
SE Svart NO Reduksjonsnippel Fl Mutka
NO Svart FI Holkki, supistus—
Fl Musta

HP355/ XP380 / P400



45

GLOSSARY OF NON—-ILLUSTRATED ITEMS

Language Translation Language Translation Language Translation
GB Fitting, barbed GB KIT — INTERNAL DECALS GB Manual, Operation and
FR Garniture, cannelée/barbelée FR KIT — DECALCOMANIES Maintenance, with parts
PT Racorde INTERNES FR catalogue
IT Accessori di linea PT KIT — AUTOCOLANTES Manuel d'utilisation et de
ES Accesorio roscado INTERIORES pieces détachees
NL Fitting, geborgd IT KIT — SERIE DI TARGHETTE PT d’entretien, avec catalogue
DE Anschluf3stiick, mit INTERNE Manual de operacéo e
DK Widerhaken ES KIT — CALCOMANIAS IT manutengao, com lista de
SE Monterings spyd INTERNAS pecas
NO Raéfflad pinne NL KIT — STICKERS ES Libro d’'uso e manutenzione,
Fl Nippel BINNENKANT con lista ricambi
Liitin, vakas— DE SATZ INNERE AUFKLEBER Manual de manejo y
DK MONTERINGSSAT — NL mantenimiento, con lista de
INDVENDIGE DECALER repuestos
GB Green SE SATS INVANDIGA Bepdienings— en
FR Vert DEKALER DE onderhoudshandboek,
'ID_IT xg:gg NO SETT - MERKER onderdelenkatalogus
INNVENDIGE Betriebs— und
ES Verde FI SARJA — SISAISET TARRAT DK Wartungshandbuch mit
gllg gr?r?n Ersatzteilliste
. . Drifts—og
gg g:grr]‘ EE ';g:; oTcladgosition SE vedligeholdelsesmanual, med
NO G_r;ann PT Luz lateral rDer?fttasrxegicerI]sllste
Fi Vihrea I Luce di posizione NO underhalisinstruktion med
EE 'E_‘thlat‘?_?' reservdelslista
GB Harness DE Blggr’eﬁ”zuengsleuchte Fl :jnﬁtrﬂksj?nSbOk' med
FR Harnais DK Markeringslygte Oeh_e kat_a OE-- 5 ia huol
PT Cablagem SE Sidolampa j? irja, kaytto ja huolto
IT Cablaggio NO Sidelys seké varaosaluettelo
ES Mazo de cables FI Valo, &dri-
SE Eggg:gggm GB Manual, Parts catalogue
DK Ledningsnet GB Locknut FR gg:é%%‘fs de pieces
SE Kabelharva FR Ecrou PT Lista de pecas
NO Ledningsnett PT Porca de freio IT Lista ricambi
Fl Johdinsarja IT Controdado ES Lista de repuestos
EE -Brlé?r?o%? seguridad NL Onderdelenkatalogus
GB Holder, manual DE Sicr?erungsmutter DE Teile-Liste
FR Etui manuel DK Lasemaririk DK Reservedels_llste
PT Suporte, manual SE LAsmutter SE Reservdelslista
IT Staffa manuale 2 NO Delekatalog
NO Lasemutter ialiri
ES Soporte del manual = Lukkomutteri Fl Ohjekirja, varaosaluettelo
NL Handboekhouder
DE Handbuchtasche GB Manual, Operation and
DK Holder for manual GB Locknut, Nyloc Maintenance
SE Fack for instruktionsbok FR Ecrou, "Nyloc” FR Manuel d'utilisation et
NO Holder for instruksjonsbok PT Porca de freio, "Nyloc” d’entretien
Fl Pidin, kasivarainen IT Controdado, "Nyloc” PT Manual de operacéo e
ES Tuerca de seguridad, "Nyloc” manutencao
GB Instructions SE gﬁ:rr?é?Sr?gsr’r\]z’I[?ecr Nyloc é‘g k;lbro dludso e manutenzione
FR Instructions DK Lasemartrik, "Nyloc” an;Ja oe m?nejo y
PT Instrucdes SE Lasmutter, "Nyloc” NL 'E?aQ el
IT Istruzioni NO Lasemutter, "Nyloc” ed|egmg§—hen dboek
ES Instrucciones FI Lukkomutteri ” Nyloc” DE Battiobeaneting une
NL Instrukties etrlebsar_\leltung und
DE Unterricht Er_satztellllste
DK Vejledning GB Lockwasher DK Drifts—og
SE Instruktioner FR Rondelle d’arrét ve_dllgeholdelsesmanual
NO Ansvinsninger PT Anilha de aperto SE Drifts— och .
Fl Ohjeet IT Rosetta di sicurezza underhallsinstruktion
ES Arandela de presion NO Instruksjonsbok
NL Borgring Fl Ohjekirja, kaytto ja huolto
GB KEY DE Sicherungsscheibe
FR LEXIQUE DK Laseskive
PT LEGENDA SE Lasbricka
é-g tfisg DA NO Laseskive
NL LEGENDA Fl Lukkoaluslevy
DE SCHLUSSEL
DK NGGLE
SE BENAMNING
NO TEGNFORKLARING
FI SELITYKSET

HP355/ XP380 / P400



GLOSSARY OF NON—-ILLUSTRATED ITEMS

46

Language Translation Language Translation Language Translation
GB Manual, engine GB Purple GB Screw
FR Manuel de le moteur FR Pourpre FR Vis
PT Manual do motor PT Purpura PT Parafuso
IT Libretto motore IT Viola IT Vite
ES Manual del motor ES Purpura ES Tornillo
NL Handboek voor motor NL Paars NL Schroef
DE Handbuch — Motor DE purpurrot DE Schraube
DK Manual, motorproducenter DK Lilla DK Skrue
SE Instruktionsbok, motor SE Rddviolett SE Skruv
NO Instruksjonsbok for motor NO Purpur NO Skrue
Fl Ohjekirja, moottori Fl Sinipunainen Fl Ruuvi
GB Nut
FR Ecrou GB Red GB Seal
PT Porca FR Rouge FR Joint
IT Dado PT Vermelho PT Junta
ES Tuerca IT Rosso IT Tenuta
NL Moer ES Rojo ES Sello
DE Mutter NL Rood NL Keerring
DK Matrik DE rot DE Dichtung
SE Mutter DK Rad DK Teetning
NO Mutter SE Rod SE Tatning
Fl Mutteri NO Rad NO Tetning
Fl Punainen Fl Tiiviste
GB ‘O’ Ring
FR Joint torique GB Reducer GB Setscrew
PT ‘O’ ring FR Reduction FR Vis
IT Tenuta PT Reductor PT Parafusos
ES Junta torica IT Riduttore IT Vite
NL ‘O'Ring ES Reduccion ES Tornillo
DE O-Ring NL Verloopstuk NL Instelschroef
DK O-Ring DE Reduzierstiick DE Stellschraube
SE O-Ring DK Reduktion DK Seetskrue
NO O-Ring SE Férminskare SE Stallskruv
Fl O-rengas NO Reduksjonsnippel NO Pinneskrue
Fl Supistin Fl Asetusruuvi
GB Plate, cover
FR Couvercle GB Rivet GB Strap
PT Tampa de chapa FR Rivet FR Courroie
IT Piastra, coperchio PT Rebite PT Fita
ES Tapa IT Rivetto IT Cinghia
NL Afsluitplaatje ES Remache ES Correa
DE Abdeckplatte NL Klinknagel NL Riem
DK Daekplade DE Niet DE Riemen
SE Téackplat DK Nitte DK Strop
NO Deksel SE Nit SE Rem
Fl Levy, kansi— NO Nagle NO Stropp
Fl Niitti Fl Hihna
GB Plug
FR Bouchon
PT Tomada
IT Tappo
ES Tapon
NL Plug
DE Stecker
DK Prop
SE Plugg
NO Plugg
FI Pistoke

HP355/ XP380 / P400



47

GLOSSARY OF NON—-ILLUSTRATED ITEMS

Language Translation Language Translation Language Translation
GB Switch, temperature, cold GB Valve, drain GB White
start device FR Vanne de purge FR Blanc
FR Interrupteur, mise en PT Vélvula de purga PT Branco
PT Interruptor, arranque a frio IT Valvola di drenaggio IT Bianco
IT Interruttore avviamento ES Valvula de vaciado ES Blanco
ES Interruptor, arranque en frio NL Aftapklep NL Wit
NL Schakelaar, koudstart DE Ablassventil DE weifd
DE Kaltstartschalter DK Draenventil DK Hvid
DK Koldstartkontakt SE Draneringsventil SE Vit
SE Kaltstartbrytare NO Drensventil NO Hvit
NO Kaldstartbryter Fl Venttiili, tyhjennys— Fl Valkoinen
Fl Kytkin, kylméakaynnistin
GB Washer GB Yellow
GB Tee FR Rondelle FR Jaune
FR Té PT Anilha PT Amarelo
PT Té IT Rondella IT Giallo
IT Raccordoa T ES Arandela ES Amarillo
ES Te NL Ring NL Geel
NL T—stuk DE Unterlegscheibe DE gelb
DE T-Stlick DK Skive DK Gul
DK Tee SE Bricka SE Gul
SE T—ror NO Skive NO Gul
NO T—stykke FI Aluslevy Fl Keltainen
FI T—kappale

HP355/ XP380 / P400



FASTENERS INDEX

48

Code Description CCN Code Description CCN Code Description CCN
AA | Bolt 1/,"UNC x 1 1/," 35108372 LF | Nut M6 92398106 QZ | Setscrew M10 x 25 92304401
AB | Bolt3/g"UNC x 1 1/, 35104108 LG | NutM8 92398114 RA | Setscrew M10 x 30 92280981
AH | Bolt M10 x 55 35273945 LS | Locknut, Nyloc M6 92829316 RE | Setscrew M12 x 25 92304435
BG | Bolt M16 x 70 92280965 MC | Rivet 3/16" x 1/,” 92271915 RH | Setscrew M12 x 35 92280973
BQ | Bolt M8 x 35 92421544 MD | Rivet 3mm x 10mm 92368075 RP | Setscrew M16 x 140 35300623
BU | Bolt M8 x 75 92142926 MP | Screw, Pan head RQ [ Setscrew M16 x 25 92095751
BV | Bolt M8 x 80 35288422 M5 x 12 92879261 RT [ Setscrew M16 x 40 92280940
BW | Bolt M8 x 90 92701622 MZ | Screw M6 x 16 92096031 SL | Setscrew M8 x 16 92304336
DL | Capscrew Socket Head | 35321595 NA | Screw 5/1¢" x 1/4” 92359725 SN [ Setscrew M8 x 25 90141078

M10x 16 OA | Screw M6 x 12 92368687 SO | Setscrew M8 x 30 92304351
EP | capscrew Socket Head | 35327550 OD | Screw M8 x 20 35279025 | [VD | Washer 1/, 95064697
FL Bolt M10 x 25 35271188 OF | Screw M10 x 20 92472638 VP | Washer M10 92061498
GO | Locknut M8 92304559 OG | Screw M10 x 25 92473586 VR | Washer M10 92329283
GQ | Locknut M16 92311695 Ol Screw M12 x 20 92176114 VT | Washer M12 92061506
HB | Lockwasher 1" 95209367 OK | Screw M12 x 40 92398635 VZ | Washer M16 92359363
HO | Lockwasher M12 92304682 OM | Screw M6 x 12 92184811 WD | Washer M5 92304583
HS | Lockwasher M16 92359371 ON | Screw M6 x 16 92096015 WF | Washer M6 92304591
D Lockwasher M8 92304666 OO | Screw M6 x 20 92398122 WG | Washer M6 92341981
T Lockwasher M10 92304674 OP | Screw M6 x 25 92179043 WH | Washer M8 92061480
R Bolt M8 x 110 88113832 OQ | Screw M8 x 20 92398130 WP | Washer M6 92042241
JE | NutY; UNF 02274828 OR | Screw M8 x 25 92101112 WT | Washer M12 92528231
P | NutM10 92304526 PB | Bolt M16 x 80 92875061 XR [ Washer M16 92757632
JU | NutM16 90103839 QA | Setscrew 1/,"UNC x 1" 95251161 YA | Washer M5 95246930
KA | NutM5 92304492 QX | Setscrew M10 x 20 92304393 ZP | Stud M10 x 30 93559714
KD | Nut M8 92304518

Tube Fittings Index CCN Tube Fittings Index CCN Tube Fittings Index CCN
AF | Adaptor 92086396 GT | Elbow 35287911 OD | Plug 92354661
AH | Adaptor 92478387 GU [ Elbow 35279801 OO | Plug 92257369
AQ | Adaptor 92173780 HA | Elbow 92799386 QM [ Adaptor, orifice 88106562
AS | Adaptor 35287903 HK | Elbow 92715069 SB | Fitting, barbed 35323542
AW | Adaptor 35288166 HP | Elbow 92789296 SC | Fitting, barbed 35316587
BB | Adaptor 92895317 10 Elbow 92914506 TJ Bush, reducing 92354364
CE [ Adaptor 92973684 \% Elbow 92799436 TP | Bush, reducing 93496289
CQ [ Adaptor 92344423 JC [Tee 35279868 UB | Nut 92394352
CR [ Adaptor 93554731 JE |[Tee 92083245 WH | Elbow 92923820
EN | Connector 93495760 JH [ Tee 92354729 YB | Reducer 92394295
GC | Elbow 92086412 JZ |[Tee 35283092 YG | Cap 35321389
Gl Elbow 92394261 LA | Elbow 92799444 YM | Valve, drain 92258706
GJ | Elbow, orifice 92080811 LT | Elbow, orifice 89303556 YN | Connector, bulkhead 39461868
GK | Elbow 35279827 LU | Elbow, orifice 89303564 XH | Connector 92066984
GM | Elbow 92087832 OA | Plug 35579630

HP355/ XP380 / P400




49 CcCN INDEX

CCN & PAGE CCN & PAGE CCN & PAGE CCN & PAGE CCN & PAGE CCN & PAGE
30346662, 7 35584242, 22, 38 88106695, 10, 11 88113584, 4 89204713, 23 89298475, 33
32272103, 7 35588193, 24 88106711, 11 88113592, 4 89229991, 10 89298988, 33
35060631, 24 35588300, 24, 38 88106729, 10 88113600, 4 89230346, 23 89298996, 33
35255553, 30, 32,43 35588318, 13,24,38 88106737, 11 88113618, 4 89230353, 23 80299002, 33
35255827, 7 35589589, 24, 38 88106752, 10 88113626, 14, 38 89230759, 23 69305437, 35
35262690, 9 35591122, 24 88106828, 10 88113634, 4 89230767, 23

35262716, 7 35593490, 7, 40 88106836, 11 88113642, 4 89231989, 19 59305526, 36
35270131, 8 35609361, 8, 39 88106950, 11 88113659, 4 89231997, 19 o1stlzzd, 37
35273937, 7 35833227, 24 88108418, 36 88113667, 4 89232011, 22 92022540, 1, 3
35278555, 24 35836949, 24 88109459, 20 88113675, 4 89232086, 19 92022763, 1,3, 4
35278589, 24, 38 35851153, 7 88109467, 10 88113683, 4 89232417, 19 92032820, 18, 39
35279942, 17, 39 36008241, 8 88109475, 20 88113691, 4 89232466, 19 92034172, 13, 37
35282292, 13,24,25 36710036, 26 88109483, 28 88113709, 4 89232649, 25 92040294, 24
35288414, 22, 38 36718427, 24 88109491, 16 88113717, 4 89248652, 18 92042241, 10, 16, 32
35288448, 22 36798346, 7 88109509, 10 88113782, 1 89248660, 18 92042514, 13
35288729, 26 36876274, 6 88109517, 10 88113790, 1 89248686, 21, 39 62043058, 34
35289040, 22 39437595, 9, 39 88109525, 31 88113816, 1, 3 89251847, 13 02044205, 1
35293059, 13, 37 39437629,9,38,40 88109947, 34 88113824, 1, 3 89251896, 1, 3 02052776, 1. 3
35294628, 26, 38 39437637,7,38,40 88109954, 23,29,34 88113881, 33 89252217, 13

35299759, 26 54474077, 14 88110267, 11 88113931, 21 89253033, 37 92053628, 1.3
35300623, 1 54474705, 14 88110283, 13,29, 42 88113949, 21 80253835, 18 92053867, 1, 4
35313535, 8, 39 54564323, 37 88110309, 23, 34 88113956, 21 89257703, 33 92053883, 1, 3
35313568, 39 54564331, 37 88110317, 30 88114087, 13, 42 89257729, 20, 30 92055490, 1, 4
35313568, 7 54564349, 37 88110325, 29 88114442, 16 80257737, 32 92055581, 1, 4
35313600, 9, 40 54564356, 37 88110366, 25 88114483, 20 80258024, 27 92055623, 1
35313618, 9, 40 54601661, 4 88110432, 31 88114582, 11 80258801, 27 92055631, 1
35316587, 24 54681192, 33 88110440, 14 88114590, 11 80258909, 27 62055649, 1
35317197, 24, 41 54681200, 33 88110556, 12, 41,42 88114632, 1 89258017, 13 02055656, 1
35317205, 24 54681218, 33 88110564, 12, 41,42 88114657, 1, 4 89258025, 13 02053429, 6
35317213, 24 54748363, 25, 41 88110572, 12 88114665, 1, 4 89250444, 18 02073626, 7
35317239, 24 85448231, 6 88110762, 1 88114673, 1, 4 89250460, 18

35318005, 24 85448553, 10, 32 88110788, 17 88114699, 11 89260988, 6 92073634, 7
35318013, 24 88090766, 11 88110820, 32 88114954, 28 89281860, 16 92075530, 32
35318161, 26, 41 88090899, 11 88110846, 20 88115100, 28 89283352, 16 92076173, 29, 30, 32
35318229, 7 88090915, 16 88110853, 20 88115589, 11 89283360, 16 0207607 26
35318708, 22, 41 88090931, 16 88111240, 6,41,43 88121603, 15 89283378, 16 ’
35318914, 24 88090949, 16 88111257, 6, 42 88121611, 10 7 92076454, 26

35321421, 7
35322767, 24
35323542, 24
35326602, 7
35327063, 7
35327543, 7, 39
35327626, 7
35329192, 7
35332915, 8, 9
35355106, 25, 35
35359090, 42
35364660, 7
35518497, 8, 38, 39
35579762, 26
35584036, 10

88091012, 16
88091020, 16
88091095, 32
88091103, 10
88091517, 10
88091772,1, 3
88091988, 16
88091996, 16, 32
88092010, 10
88092051, 10
88105432, 28
88105440, 28
88106224, 10
88106679, 10
88106687, 10

88111265, 38, 43
88111323, 3
88111331, 3
88111349, 1, 3
88111356, 4
88111364, 4
88111372, 4
88111380, 4
88111398, 41
88111406, 4
88111422, 41
88111430, 41
88113543, 4
88113568, 4
88113576, 4

88121629, 10
881216445, 10
88121694, 15
88121702, 10
88122429, 6, 43
88123583, 15
88123591, 15
88123609, 15
88123617, 15
88123930, 6, 29, 42
88124714, 35
88124771, 36
89202279, 10
89202956, 10
89203483, 13

89283543, 16
89284038, 18, 22
89284079, 33
89284095, 33
89284145, 15
89284152, 10
89284491, 17

89284731, 21, 25, 29
43

89284871, 17
89285167, 23
89287601, 37
89297311, 23
89297394, 37
89298442, 33
89298467, 33

92076774, 3
92083427, 29
92085729, 10
92086297, 42
92086339, 22
92086354, 22
92086594, 17, 26
92086719, 30, 32, 42
92086727, 24
92087741, 18
92087816, 38
92087857, 26
92087865, 26
92088822, 18

HP355/ XP380 / P400



CCN INDEX 50
CCN & PAGE CCN & PAGE CCN & PAGE CCN & PAGE CCN & PAGE CCN & PAGE
92089317, 7 92337690, 10 92757251, 28 92778414, 2, 3 93158582, 1 93496313, 23, 34
92089325, 7 92354661, 13 92762970, 1, 3 92778422,2, 3 93179604, 25, 30 93496321, 6
92089333, 7 92354760, 17 92762988, 1, 3 92778448, 2, 3 93181824, 34, 39 93496602, 20
92089341, 7 92359363, 1, 5 92762996, 1, 3 92778455,1, 3 93466381, 30, 32, 43 93496610, 20
92089358, 7 92368687, 5 92763960, 7 92778463,1, 3 93466399, 30, 32, 43 93496628, 20
92089507, 7 92398569, 1, 4 92763978, 7 92783281, 10, 11 93477362, 10 93496669, 3
92102557,1, 4 92419290, 13, 41 92778075, 1 92788942, 20 93485407, 17 93499945, 33
92102565, 1, 4 92480177, 6, 29, 43 92778083, 1 92790476, 32 93485464, 7 93499960, 33
92102573, 1 92490358, 25 92778109, 1, 3 92793124, 25, 29 93485472, 6 93502417, 1, 5
92111228, 26 92497700, 22, 24 92778117, 1, 3 92799378, 23, 25, 35 93485480, 34 93531184, 32, 43
92118678, 18, 41, 42 92504539, 9 92778125,1, 3 92799527, 32 93488591, 6 93677458, 6
92120013, 34, 42 92504554, 8 92778133,1, 3 92799840, 32 93489078, 10 93677755, 6
92121243, 10 92512516, 7 92778141, 1 92803790, 31 93489086, 11 93678449, 21
92169630, 27 92531714, 4 92778158, 1, 3 92803808, 31 93489607, 17, 42
92178524, 26 92540764, 8 92778166, 1, 3 92816743, 10 93490266, 16 93678436, 21
92184787, 37 92542943, 39 92778182,1, 3 92829233, 24 93495182, 11 93678852, 12
92253137, 19 92544311, 9 92778190, 1, 3 92861509, 33 93495190, 26 95022380, 39

92253194, 28, 31
92253350, 29
92258706, 19
92272343, 1
92276096, 15
92280817, 31
92280965, 5
92281427, 29, 30
92290162, 17, 39
92293661, 17, 39
92294461, 26, 42
92302058, 1, 3,4
923043609, 4
92304450, 1, 3
92304518, 4, 4
92304526, 1, 3
92304559, 4
92304625, 1, 5

92306901, 30, 32, 43

92311695, 1, 4, 5
92312339, 4

92549278, 27, 41
92549377, 25, 43
92651827, 43
92659721, 10

92659747, 10, 16, 32

92661750, 5
92679323, 9, 40
92680636, 1
92680693, 1
92680701, 1
92687441, 1, 3
92687458, 1
92687466, 1
92714591, 4
927146009, 1
92721331, 10
92753789, 4
92754548, 4
92754597, 4
92756675, 4
92756865, 4

92778208, 1, 3
92778216, 2, 3
92778224, 2, 3
92778232,2,3
92778240, 2, 3
92778257,2, 3
92778265, 2, 3
92778273, 2, 3
92778281, 2, 3
92778299, 2, 3
92778307, 2, 3
92778315, 2, 3
92778323, 2, 3
92778331, 2,3
92778349, 2, 3
92778356, 2, 3
92778364, 2, 3
92778372,2, 3
92778380, 2, 3
92778398, 2, 3
92778406, 2, 3

92865781, 37
92870641, 4
92870708, 4
92870740, 3, 4
92870781, 4
92870807, 4
92870831, 4
92881945, 4
92881952, 4
92901222, 10
92901230, 10
92912351, 31
92931401, 23
92949791, 43
92951466, 32
92955350, 1, 5
92955368, 1, 5
92955392, 1,5
92956507, 27
92962026, 10
92989599, 4

93495224, 18
93495232, 13
93495265, 13, 37
93495315, 11
93495323, 16
93495380, 12
93495406, 13
93495422, 6
93495489, 14, 15
93495497, 14
93495505, 14
93495570, 11
93495794, 11
93495828, 32
93495877, 14
93495935, 34
93495943, 34
93496065, 33
93496099, 20
93496123, 17
93496297, 23, 34

95060224, 9, 39, 40

95064697, 1, 4
95076774, 1
95076790, 4
95077442, 1
95078549, 8
95081857, 1
95086559, 26, 38
95094314, 1
95096806, 7
95213427, 32
95220901, 1, 4
95223178, 7
95223194, 8
95223475, 8
95239927, 8, 9

95358024, 7, 21, 38

40

95381109, 8
95466330, 1
95466397, 1

HP355/ XP380 / P400






Printed in the United Kingdom



